RMZU &40/ 5 /RMZU Suspension Part List

5 FAAT/P.N A Description K& /Qty
1 RMC200.109 TR Lower suspension pin 3
2 B Lock pin 4
3 RMCU200.022 BHES Suspension frame 1
4 1 G180.117 A Upper suspension pin 1
5 GB1152-89 7H M 10X1 Grease nipple M10x1 7
6 RMC200.020 TE B EAEIE &4 |Active suspension part 1
7 DIN985 w1 BB REM30X2  |Lock nut M30X2 5
8 RMC200.019 Bn i IR 51 |Sway seat weldment 1
9 RMC200.108 JEAH Short pin 1
10  |[RMC200.101 K4 Long pin 4

NN Self-lubricating bearing
11 SF-2 H i A& 110X11 110X115X60 2
12 RMCU200.026 R85 1F  [Sway rotation shaft 1
13 GB5782-86 1ZF2M30X140 Bolt M30x140 2
14 GB97.1-85 #8130 Washer 30 6
15  |RMCU200.032 PR IR Connecting plate 1
16 GB5782-86 1ZFEM30X120 Bolt M30x120 1
17 PefipzskR1/2"  [Quick connectorR1/2" 4
18 1CB-16-06WD Bk Connector 2
19 |[RMC200.038 i Oil pipe 1
20 |RMC200.039 A Oil pipe 1
21 1CM-16WD Bk Connector 2
22 304.40.104 B FEM16X1.54Bolt M16X1.5X30 2
23 RM(C200.037 EERE ={FE |spacer& pipe settings 2
24  |GB3451-83 ] 4 ] Copper washer 4
25 |2S01-K8 XL 17 8 8 Bidirectional hydraulic lock 1
26 DIN985 B IR REM30 Lock nut M30 3
27  |[RMC200.024 45 7 46T Side-sway cylinder 1
28 RMCU200.112 HERR Connecting plate 2
29 RMCU200.104 [ES Spacer 1
30 GB5783-86 12 MB8X16 Bolt M8X16 1
31 GB93-87 8 Washer 8 1
32 |RMCU200.101 HEAT Push rod pin 1
33 MFP120.00.101 K Cover 2
34 DY 7 4512X70 D-pin 12x70 2
35 |RMC200.011 SCEE AR S Support leg 2
e Self-lubricating bearing
36 SF-2 H JE 7 fil 4 40X44X 40X44X50 8
37 RMC200.021 Ja iR A Rear swing arm 1
38 RMC200.023 AT EE A1t Front swing arm 1
39 DIN985 B K IEBEM24 Lock nut M24 4
40 RMC200.025 PR IR Offset cylinder 1
41 GB5782-86 122 M24X100 Bolt M24x100 2
42 RMC200.040 g Qil pipe 2




RMZU %1 & 41 {75 # /RMZU Part List

5 FAHAS/P.N TR Description & /Qty
1 XH50.300Z.03 WA AR R Gearbox assembly 1
2 FM120.00.199 I Cover 1
3 GB96-85 HIOKEE 10 Bigger washer 10 4
4 GB93-87 18 10 Washer 10 10
5 GB5783-86 1ZF:M10X20 Bolt M10x20 6
6 RMC200.102 EEL L CEX i Protective plate rod 1
7 GB91-86 T 1444X32 Cotter pin 4X32 2
8 RMC200.103 DRl Protective plate 15
9 JB/T7934Z3 Jik: Z2REACH157%433X80 REACH15-33x80 1
10 RMC200.115 J7 e BB R AR Belt pulley cover connectin 1
11 GB/T 70.3-2008 WS FDTLIZETM12X25  |Head screw M12X25 4
12 GB5783-86 12k M14X45 Bolt M14x45 4
13 GB93-87 HlE 14 Washer 14 4
14 GB97.1-85 514 Washer 14 4
15 RMC200.107 Ui End cover 1
16 RMCU200.103 B Lock pin 1
17 ke Lock pin 1
18 RMZU200.011 PLEEE A Hood 1
19 GB5783-86 I2FEM12X35 Bolt M12x35 26
20 RMC200.012 R IE A AT Left slide plate 1
21 GB97.1-85 812 Washer12 65
22 DIN985 B IRREM12 Lock nut M12 14
23 |[RMzU200.101 Ve Scraper 1
24 GB93-87 P12 Washer12 25
25 GB5783-86 12FEM12X30 Bolt M12x30 15
26 GB/T281-94 H 7€ S VR Bk il & 1309 Ball bearing 1309 2
27 GB13871-94 yH$F65X100X10 Oil seal 65X100X10 2
28 RMC200.110 e B Left bearing seat 1
29 |GB894.1-86 P48 45 Ring 45 1
30 GB893.1-86 4100 Ring 100 1
31 GB1152-89 JHI M6 Grease nippleM6 3
32 RMZ200.012 R HERIRE S Left roller connecting plate 1
33 DIN985 BX IR REM16 Lock nut M16 24
34 GB97.1-85 P16 Washer 16 8
35 GB70-85 I2%] M8X25 Screw M8x25 8
36 GB93-87 H[E 8 Washer 8 8
37 GB5783-86 12 FEM16X45 Bolt M16x45 4
38 |RMC200.117 I Roller cap 2
39 GB3452.1-82 O74[# 120X3.55 0O-ring 120X3.55 2
40 GB893.1-86 14168 Ring 68 2
41 GB13871-94 7HEF50X68X8 Oil seal 50X68X8 2
42 GB/T276-94 7K 6308 Bearing 6308 2
43 GB894.1-86 14140 Ring 40 2
44 RMC200.028 RIEAES Roller 1




45 RMZ200.101 T SCHER Down support bracket 1
46 GB5782-86 IZFEM16X90 Bolts M16*90 20
47 RMZ200.104 ik collect rake 14
48 RMC200.111 /N Hammer 20
49 RMC200.113 A i 7 Right bearing seat 1
50 RMC200.029 TS hammer rotor weldment 1
51 GB13871-94 7H#+45X80X8 Oil seal 45X80X8 1
52 /IR small R pin 28
53  |RMC200.015 I g AT Refueling hose settings 1
54 |GB1152-89 JHHEM10X1 Grease nipple M10x1 1
55 RMZ200.014 PUR G S open back bonnet weldmer 1
56  |RMZ200.015 YRR S 1 Adjust plate weldment 2
57 GB5783-86 1ZFEM16X50 Bolts M16*50 4
58 |VMA200.016 FHE S hang pipe weldment 1
59 DIN985 B IR EEMS lock nut M8 1
60 GB97.1-85 P58 Washer 8 2
61 GB5783-86 B2 FEM8X30 Bolts M8*30 1
62 |RMZ200.013 LR BEHRES Right roller connecting plat 1
63 JB/T7934Z3 Jik ZREACH157%445X80 REACH15-45X80 1
64 GB/T1154-97 i 17X1270 Belt 17X1270 4
65 RMC200.114 AN 8 A Small belt pulley 1
66 RMC200.014 N e B A Second half belt pulley cov 1
67 RMC200.116 N A A Big belt pulley 1
68 GB/T 70.3-2008 WS AT I24TM12X35  |Head screw M12X35 2
69 |VMA200.015 EIREEL S Prodtect weldment 1
70  |RMC200.013 A RS Right slide plate 1
71 RMC200.017 b ke B S First half belt pulley cover 1
72 GB97.1-85 #PpE 10 Washer 10 6
73 GB5783-86 ZFEM10X25 Bolt M10X25 4
74 GB6173-86 BZEEM16X1.5 Nut M16X1.5 1
75 GB5783-86 12FEM16X1.5X50 Bolt M16X1.5X50 1
76  |RMC200.031 ViEC AR AR A Gearbox adjusting mount 1
77  |GB96-85 JnoR e pE 12 Big washer12 4
78 RMC200.104 A AR Belt pulley cover protective 1




